



Pony Testing International Group

Test Report

No.: MZG6LUEA82490757

Date: Sep 06, 2015

Page 1 of 2

Applicant: Yangzhou Kaiser Hotel Supplies Co., Ltd.
Address: Rm.611 Shouxi International Building A, No.8 Wenchang Middle Rd.,
Yangzhou City Jiangsu

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Name: Bamboo toothbrush bristle
Sample Received Date: Aug 28, 2015
Testing Period: Aug 28, 2015 to Sep 06, 2015
Test Items: 2,2-bis(4-hydroxyphenyl)propane; [bisphenol A] (BPA release)
Reference Method: EN 14372:2004 (E), Analysis is performed by HPLC

Test results: Please refer to next page(s)

Approved by:

注：本电子版用于客户校对确认。最终内容请以正式报告为准。

Test Report

No.: MZG6LUEA82490757

Date: Sep 06, 2015

Page 2 of 2

EN 14372:2004: 2,2-bis(4-hydroxyphenyl)propane; bisphenol A (BPA release)

Test Results (Unit: $\mu\text{g}/\text{mL}$)

Test Item	MDL	Test Result		Limit
		1	2	
2,2-bis(4-hydroxyphenyl)propane;[bisphenol A] (BPA release)	0.02	N.D.	N.D.	0.03

Test Components:

1. Black toothbrush bristle
2. white toothbrush bristle
3. yellow toothbrush bristle

Note: (1) N.D.=Not detected

(2) MDL = Method Detection Limit

(3) As specified by client, to test the specified materials only.

Sample No. & Photo: A82490757



Pony authenticate the photo on original report only

*** End of report***

注：本电子版用于客户校对确认。最终内容请以正式报告为准。